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‘Request for Customers)

In placing an order for parts, be sure to specify the index
number in this list, name of items and the number of parts.

(2) Return of ordered goods cannot be accepted.
(3) Be sure to use the standard parts listed herein as repair
parts. -

Use of other marketed or similar goods often causes a

deterioration of performance and an earlier damage.

(4) Since orders for parts rush in during the demand season,

earlier order are recommended.

‘: (5) As in some cases forms and dimensions may be different
owing to remodelling or modifications, order parts upon

noting the model number.
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A PS5 Rivvar y—X Bk
= TRANSMISSION CASE GROUP

i
% REES a - FES i o £ b5 #H B ] E
i NO CODE NO. PARTS NAME 0'TY REMARKS
r FIVYRI yvqy T
| . A- 01 122 0101 000 TRANMISSION ASS'Y
| AGrE— $4¥gY Ty
02| M40 3055 000 COUNTER ASS'Y
’ 1yvay #¥—2(R)
3 1 122 0111 001 CASE, transmission 1
1\/{:1-21'7 147#‘/
2| MO7 0118 000 PACKING, oil outlet 1
#n b
3| 9BT 0800 803 BOLT M8x8 ¢ 1
$y¥gv ¥—2(L)
4 122 0112 000 CASE, transmission 1
9".:.'75‘-{!‘/
5| M60 0116 000 PLUG, oil 1
'’ ';g“ 7TTHEA L :
6 9BH 0601 473 BOLT M6x14¢ 26
75V Fy b
7| O9NF 0600 0433 NUT M6 26
78— v, F(L)
) 8 122 0311 000 ROD, shifter (L) 1
78— 7x—27(L)
9 122 0312 000 FORK, shifter 1
v7E— myu FHASAFV
i 10| MO7 0313 001 PACKING, shifter rod 4
v7a— my Ffivx
! 11| MO7 0314 000 SPRING, tightening shifter 3
i Y7 a— wma Fifviix B
12| "M07 0314 010 SPRING B, tightening shifter 3
AF - FE—n
13| 9SB 0800 000 BALL, steel M3 2
4 R
14| 9ST 0302 003 PIN, split $3x20¢ 2
F v b
-y 15[ 9NT 1000 013 NUT M10 P1.25 4
SRRAFH F
16| 9SW 1000 003 WASHER, spring M10 4
¥78— w4y F(H)
17 122 0313 000 ROD, shifter (H) , 1
78— 71+—2(H)
18| 122 0314 000 FORK, shifter (H) 1
w7 E— 7 x—7
19 122 0315 000 FORK, shifter 1
v78— wyFuhy L
200 122 0316 000 BRACKET, (L) shifter rod 1
. v7Aa— wm, Fuy L )
21| M84 0315 000 BRACKET, shifter rod 1
AF—n FE—2
A 22| 9SB 0800 000 BALL, steel M8 1
o vvry
23| 90R 1200 001 0-RING P12 3
o yvry
24| 90R 1400 001 0-RING P14 1
LA F vy HAF
25 M84 0316 000 GUIDE, change |
_2_
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A.




A.

PS»yRivirar -2 Bk
TRANSMISSION CASE GROUP

RHES a- F® S i 7 £ 7 ¥ =B ® B
NO. CODE NO. PARTS NAME 0'TY REMARKS
ATy v
A- 26| 9SP 0402 000 PIN, spring $4x20¢ 1
7 ¥— 7 — Al
27 122 0317 000 SHAFT, shifter arm 1
Y7E—- T—A
28 122 0318 000 ARM, shifter 1
T == v
29 9TP 0352 500 PIN, taper . $3,5x25¢ 1
v~ 7o —
30| 90W 0816 120 WASHER, seal %8 4
A b :
31| 9BT 0801 403 BOLT M8x14 ¢ 4
Y= F FroS
32| M54 0223 000 CAP, sealed 1
Fa Ry }
33| 9CR 0501 403 SCREW M5x14¢ 2
B A%
34| 122 0115 000 BLADE 1
A b
35| 9BT 0602 003 BOLT M6x22¢ 4
F 5t
36| 9NT 0600 003 NUT M6 4
ARES
37| 9SW 0600 003 WASHER, spring M6 4
BN < — 27
38| 122 0116 000 MARK, blade 1
hyvE— F—AR
39| M40 3251 010 CASE, counter R 1
A vE— 5 —RL
40| M40 3251 000 CASE, counter L 1
H =
41| M40 3252 000 COVER _ 1
R R
42| M40 3258 000 SHAFT, counter 1
Y77 FEab
43| M40 3257 000 BOLT 2
Thh ATery o, b
44| M40 3223 001 SPROCKET, main 1
T - Ee
45| M07 0813 000 WASHER, pulley stopper 1
B—F— Fr—v 1
46| —9RS—0460-348 | CHAIN, roller 7 X 34L 1
(D TRC 0400 340 | .y Ly
47| 9BB 6003 000 BEARING, ball #6003 1
- XTFYS
48| 9BB 6003 002 BEARING, ball #6003-2RS 1
FRARYD
49| 9CP 0500 503 SCREW M5x5¢ 2
ArES
50| 9SW 0500 003 WASHER, spring M5 2
AREALEL
51| 9BT 0601 403 BOLT M6x14¢ 5
F b
52| 9NT 0606 003 NUT, M6 7
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A PSrRivar y—X Bk
[ ]

TRANSMISSION CASE GROUP

RYES a - FE&SF i i & 5 g 2 i} E
NO. CODE NO. PARTS NAME 0'TY REMARKS
SRS
A- 53 9SW 0600 003 WASHER, spring M6 8
REEL
54 9BT 0802 003 BOLT M8x20¢ 3
SRS
55 gsw 0800 003 WASHER, spring M8 3
'7‘:‘/%9 ’:*
56 M52 0246 000 SPRING, chain tightner 2
=
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FSyRIvyar ¥v— MfE

TRANSMISSION GEAR GROUP

RLES 12— FES it A £ 4 H = % E:3
NO. CODE NO. PARTS NAME 0'TY REMARKS
X8
B- 1 122 0211 001 MAIN SHAFT 1
Fevy F¥¥ 15
2 122 0212 000 GEAR, change (15) 1
Fvy Fv¥ 33
3| 122 0213 000 GEAR, change (33) 1
4| 122 0214 000 GEAR, change (30) 1
T#h¥v 33
5 122 0215 000 GEAR, main shaft 1
AG AP YHR
6 M81 0238 000 WASHER 1
FHEh oy E
7 MO7 0213 000 WASHER, main shaft 1
Ty (B) :
8 S57 0215 001 WASHER, main shaft (B 1
H—-n 7Ty
9 9BB 6202 000 BEARING, ball #6202 1
HF—=L X7y
10 9BB 6003 002 BEARING, ball #6203-2RS 2
AF e VS
11 9RR 3500 005 RING, snap R-35 2
=—F1 N7y
12 ONB 1822 102 BEARING, needle KT182210 1
FA4 N r—i
13 90S 1535 0702 SEAL, oil SC-15357 1
2 Hh
14| 122 0216 000 SHAFT, second 1
2EhF v
15 122 0217 000 GEAR, second 1
28¥ v 33
16 122 0218 000 GEAR, second shaft 1
#F— A
17 122 0219 000 COLLAR, {A) 1
==K _FY S
18 ONB 1519 182 BEARING, needle KT151918 5
7R — By bHALFV
19 MQO7 0313 001 PACKING, shifter rod 6
*-‘/’ﬁ‘.’/-\-7]~ AR
20 MO7 0234 002 PACKING, shaft with screw 4
FHE A
21 M0O7 0217 001 WAHSER, (A) 4
2EhyH %
22| S82 0227 000 WAHSER, second 1
F o b
23| 9NT 1000 013 NUT M10 P1.25 6
RN F
24| 9SW 1000 003 WASHER, spring M10 6
3
25| 122 0220 000 SHAFT, third 1
JEF v
26 122 0221 000 GEAR, third 1
#»5— B
27 122 0222 000 COLLAR, (B) 1
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= TRANSMISSION GEAR GROUP

ot g pom

RHES a - +FES & ] £ 7 # OB 0} E
NO. CODE NO. PARTS NAME 0'TY REMARKS
=—=Fn X7y 7
B- 28 ONB 2226 132 BEARING, needle KT222613 2
High
20 122 0228 000 AXLE 1
H—-n X7y
30 9BB 6205 000 BEARING, ball #6205 2
FA L —
31 90S 2535 0500 SEAL, oil VC-25355 2
Ly 78
32 122 0223 000 SHAFT, back 1
-~ o y %‘—'—\7
33 122 0224 000 GEAR, back 1

-10-
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PSrXIiviar ¥v— BiE
TRANSMISSION GEAR GROUP

REES 1 - FES & i & 1 u B % -3
NO. CODE NO. PARTS NAME 0'TY REMARKS
v —% ) —Hh
c- 1 122 0225 000 SHAFT, rotary 1

A7y o bEFY

2 122 0226 000 GEAR, with sprocket 1
HF7— C

3 122 0227 000 COLLAR C 1
=—F <XFYUY

4 9NB 2024 172 BEARING, needle KT202417 2
WY v e~ A

5 M52 0248 000 PACKING, copper M12 (in) 2
FHEx B

6| M67 0223 000 WASHER, (B)
ﬁ?y"/-\»—— ﬂ'

7 M52 0247 000 PACKING, copper M12 (out) 1
v b .

8 ONT 1200 013 NUT .M12 PL.5 2
SR H R

9 9SW 1200 003 WASHER, spring M12 2
=i '

10 122 0230 000 SHAFT 1
F—= X7V

11 9BB 6205 000 BALL BEARING #6205 2
At o7 Y7

12 9RR 5200 005 SNAP RING R-52 2
AN T—i

13 90S 2552 1510 | OIL SEAL WD-255215 2
r—F— Fr— .

14 | : 9RC 0500 520 CHAIN, roller #525x52L 1

TR LT AL L e T i

-12-
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D Ny P s
« HANDLE GROUP

RuES a - FES 8 & £ 51 ¥ B i B
NO. CODE NO. PARTS NAME 0'TY REMARKS
~V
D- 1 122 0611 000 HANDLE 1

=¥

2 106 0420 000 GRIP 2
~NY FALAE~—7

3| M40 0458 000 MARK, handle ajust 1
FXr5 05 —=—7

4| M54 0617 000 MARK, main clutch 1
<A +F =—2 70

S| M82 0636 000 MARK, MAMETORA
~vFar =—7 R

6| M81 0641 000 MARK, handle R 1
~v A =—2 L

7| M81 0642 000 MARK, handle L 1
BESL—1t

8 122 0615 000 PLATE 1 MV-50
BEsL—

8 122 0617 000 PLATE 1 MV-70
TEfH7#

9 M40 1214 000 LID, tool box 1
IBf7x »=3

10| M09 0615 000 KNOB, tool box lid
E v»v7r

11 9RE 0600 003 E-RING 1
YAy 7rAF—HFEFF

12| M09 0615 030 WASHER 1
F_afxy

13| 9CR 0501 003 SCREW M5x10¢ 2
SEFEHE

14 9SW 0500 003 WASHER, spring M5 2
Al

15 9NT 0500 003 NUT M5 2
TEY

16 122 0612 000 TABLE, tool 1
v FARMFAL T

17 9BK 0601 563 BOLT M6x154 2
N NG A

18 122 0613 000 TABLE, handle 1
2FAFHE A

19| M40 0453 000 WASHER, A 1
274 ¥H% B

20| M40 0467 000 WASHER, B 1
NYFN TAYE F oy b

21| M40 0463 001 NUT, tightenening handle 1
A+ b

22 9BT 1216 003 BOLT M12x160¢ 1
REFH K

23 9SwW 1200 003 WASHER, spring M12 1
Pl

24 9NT 1200 003 NUT M12 1

-14-
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E.

arra—n « FrrrME

CHANGE & CONTROL GROUP

REES a - FES B (3] & 8 ¥ =R ] E-2
NO. CODE NO. PARTS NAME 0'TY REMARKS
F vy Li— A
E- 1 122 0920 000 LEVER, change A 1 MV-70

'9"::’/"/‘ Lol—

1 122 0911 000 LEVER, change A 1 MV-50
7Y v

2 M25 0420 000 GRIP 3
8.7 FAb

3 M54 0913 000 BOLT, lock 2
SR F

4 9SW 1000 003 WASHER, spring M10 2
+ v b

5 ONT 1000 003 NUT M10 2
Fvy HAF

6 122 0912 000 GUIDE, change 1
F Y Lol—

7| 122 0913 000 LEVER, change B 1
R—&Y— Fevi LA

8 122 0914 000 LEVER, rotary change 1
%Ex"v’:"

9 122 0915 000 STOPPER, high 1
|- DA SV S

10| 9BK 0801 663 BOLT, spring M8x16 ¢ 1
Frevy =—27 F

11 122 0916 001 MARK, change F 1
Feve <w—2 R

12 122 0917 001 MARK, change R 1
:l-—ﬂl)— 7‘:7‘.‘/— < — 7

13| . 122 0918 000 MARK, rotary change 2
/R~ —7

14 122 0919 000 MARK 1
NUYFL YAV

15 122 0614 000 HANDLE 1
B

16 9BT 0802 003 BOLT M8x20¢ 3
F ot

17 gNT 0800 003 NUT M8 3
NERES

18 9SW 0800 003 WASHER, spring M8 3
Fvvay 9A¥-—

19 122 0816 000 WIRE, tension 1
/RNy 7 A B

20 9CV 1500 001 BELT, convex CvV-150 2
‘—7_"/‘:/3‘/ t.,}(l)/:*

21 106 0496 000 SPRING, tension 1
7545 LoAi—

22 M54 2033 000 LEVER, main clutch 1
25 wF LA—f/phRT

23 M54 2034 000 NUT, clutch lever 1
7y 7 F o b

24 9NL 0500 003 NUT, lock M5 1
25 9F Abgri—

25 M54 2035 000 STOPPER, clutch 1
Al got— F

26 M54 2036 000 SPRING, stopper 1

-16-
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E arybto—-n - FrryoEE
[ ]

CHANGE & CONTROL GROUP

REES a - FES =B i & 1] B OB i} g
NO. CODE NO. PARTS NAME 0'TY REMARKS
A by A= FT
E- 27| M54 2037 000 | NUT, stopper 1

B’y 7 + o b

28 9NL 0400 003 NUT, lock M4 1
EFT7 &= KV

29 M08 1016 000 PIN 1
7RV

30 9ST 0161 503 PIN $1.6x15¢ 1
ARy b TAY—

31 M40 4311 000 WIRE, slottle 1
Aw g b Lo—

32 E32 0258 020 LEVER, slottle 1
ETRET A v—

33 122 0616 000 WIRE 1
~v FAEEY v

34 M40 0422 000 PIN, handile 1
BEr B %

35 M40 0429 000 SPRING, pin 1
EHREV A v—

36 M81 0630 000 WIRE 1
7‘397‘ 1//<"' 79'-7

37 E11 2206 000 CLUTCH LEVER ASS'Y ?
~NYFEA Y=

38 122 0614 000 STOPPER, handle 1
F b

39 9BT 0802 003 BOLT M8x20¢ 3
SAEREH F

40 | - 9SW 0800 003 | WASHER, spring M8 3
F w b

41 9NT 0800 003 NUT M8 3
Fevy w—7

42 122 0916 000 MARK, change F 1
Fevy <=—7

43 122 0917 000 MARK, change R 1

-18~-
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F.

n—%1—, R&ME

REAR WHEEL & ROTARY GROUP

RUES 2 - F&H S i ] £ L5 ¥ R i3] T
NO. CODE NO. PARTS NAME 0'TY REMARKS
rR—&Yy— TZL—A4A
F- 1 122 0511 000 ROTARY FRAME F{/CZ 53/47%W'/
FEa b
2 9BT 0805 003 BOLT M8x50¢ 2
SAFRHFH F
3 9SW 0800 003 WASHER, spring M8 2
F o b
4 9NT 0800 003 NUT M8 2
AT —
5 122 0512 000 STAY 1
A b
6 9BT 0805 003 BOLT M8x50¢ 1
Fo b
7 9BT 0802 003 BOLT M8x20¢ 1
SR FH R .
8 9SW 0800 003 WASHER, spring M8 2
F v b
9 ONT 0800 003 NUT M8 2
r—x)— H—(R)
10 &Q%—GS&6~999~—H—GG¥ERT—r9ta;¥-R 1
m—2Y)— HA-~(L) ?Ttp
11 %2%—95%4—909——w—GQHERT_:0$aszJ* 1
ALt
12 9BT 0601 203 BOLT M6x12¢ 8
3R AH R
13 9SW 0600 003 WASHER, spring M6 8
Fw b
14 | - ONT 0600 003 NUT Mo 8
RANT =2
15 S73 1420 000 MAMETORA MARK 2
41 F JFL—}+ R
16 122-0515-000—PEATE, —sideR- 1
s14¥ 7v—1+ L ) TR
17 | 32205316 000—PEATE,—side 1
Fav Fo b
18 ONW 0800 053 NUT, wing M8 4
EFHHR
19 9FW 0800 003 WASHER, plain M8 4
ARFH K
20 9SW 0800 003 WASHER, spring M8 4
LLBR~<— 7
21 T12 0967 000 MARK, safety 2
HET -4
22 122 0517 000 ARM, ajust 2
Far
23 9BT 0801 803 BOLT M8x18¢ 2
FAwmy Fo b
24 | ONP 0800 043 NUT, nylon M8 2
Va4
25 108 0714 000 KNOB 1
FH R
26 M08 0830 000 WASHER 1
F 84—
27 122-0518-000—| RUBBER- qﬁﬁv 1

-20-
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F n—%Y—, RwBAEk

REAR WHEEL & ROTARY GROUP

RYUES a-—- F &S & R £ g ¥ R -] T
NO. CODE NO. PARTS NAME 0'TY REMARKS
S5A— woF4vs FL—}
F- 28 | R11l 3516 000 PLATE, rubber setting 2

b

29 9BT 0601 203 BOLT Méx12¢ 6
SRAH R

30 9SW 0600 003 WASHER, spring M6 6
B[r o b

31 9NC 0690 063 NUT, cap M6 3% 6
Hi— R

32 122 0519 000 COVER, R 1
#i— L

33 122 0520 000 COVER, L 1
'9-'3'7 ﬂ‘yl‘

34 ONW 0600 053 NUT, wing M6 2
b THEH R

35 M67 0915 000 WASHER, plain 2
O

36 9SW 0600 003 WASHER, spring M6 2 - - B
2 SR AT

37 R10 0611 000 SHAFT 1 SEEVRCRL A
KA B 2/‘7

R 2 WHEE N .

38 10 0612 000 L 2 f}{81(!0‘
ESHEHFR : op0

39 | 9FW 1600 003 WASHER, plain M16 2 & 0
Ty )

40 98T 0403 003 PIN, split $#4x30¢ 2
AT b —r— ,

41 | ~122 0522 000 SCLAPER 1
Fa b

42 9BT 0801 603 BOLT M8x16¢ 1
v AYEy LAA—B

43 | M23 0619 001 LEVER, B 1
F b

44 9BT 1204 003 BOLT M12x40¢ 1
F oy b

45 9NT 1200 003 NUT M12 1

-22-
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I

Yy . NILP Hsi— Firg Eﬂﬁ:

ENGINE & BELT COVER - TENSION GROUP

REES 1 - FES ] o £ * ¥ = 7] E
NO, CODE NO. PARTS NAME 0'TY . REMARKS
R v v
G- 1 CEG 0020 530 ENGINE G510L-33 1 MV-50
Vv
1 CEG 0020 710 ENGINE G710L-33 1 MV-70
Yy N— R
2 122 1311 000 ENGINE BASE 2 MV-50
oY N — R
2 122 1312 000 ENGINE BASE 2 MV-70
Fw b
3 ONT 0800 003 NUT M8 8
SNERYH F
"4 | 9SW 0800 003 WASHER, spring M8 8
kS H¥H R
5 9FW 0800 003 WASHER , plain M8 8
Ty F—uy ’
- 6 122 0811 000 PULLEY, engine 1 MV-50
vy JF—1
6 122 0812 000 PULLEY, engine 1 MV-70
A b
7 9BT 0801 603 BOLT M8x16¢ 1
:r_....
8 9KY 0503 500 KEY 5x35 1
V =ah
9 9VA 0400 002 V BELT LA40 2
NA b HA— RF—
10 122 0813 000 STAY, belt cover 1
b ZARMFEL R
11 9BK 0801 663 BOLT, spring M8x16¢ 1
~n px
12 M40 0806 000 GUIDE, belt 2
AT —
13 M40 3860 000 COLLAR 1
Y—2 UAvy Hh5-
14 M23 0416 000 COLLAR, case 1
LRy E Hap
15 9BK 0802 063 BOLT, spring M8x20¢ 1
Ha b
16 9BT 0803 503 BOLT M8x35¢ 1
SAFRFH X
17 9SW 0800 003 WASHER, spring M8 1
S o 3
18 9FW 0800 003 WASHER, plain M8 1
FULav F—a
19 122 0814 000 ARM, tension 1
. BEE7Fv> sy 2Fv.<x
20 M36 2838 000 SPRING, tension 1
Tvyav aw A-W
Y 21 M66 0824 000 ROLLER, tension (A-wW) 1
AF T Yyuy
22 9RS 1200 005 RING, snap S-12 1
FE b
23 9BT 0601 403 BOLT Mo6x14¢ 1
SRR H K
24 9SW 0600 003 WASHER, spring M6 1

-24-
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ENGINE & BELT COVER - TENSION GROUP
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G.

vy e RUb HR— - Frirar Bk

i R

ENGINE & BELT COVER - TENSION GROUP

REES a - K& B B [ £ 71 ¥ R & E
NO. CODE NO. PARTS NAME 0'TY REMARKS
+ o b
G- 25 ONT 0600 003 NUT M6 1

FES—

26 M40 3852 000 PULLEY 1
N b A= Ty SAZR

27 M40 3859 003 BELT COVER 1
b Y HFR

28 9FW 0600 003 WASHER, plain M6 2
SNERYH R

29 9SW 0600 003 WASHER, spring M6 2
2

30 ONT 0600 003 NUT M6 2
SR X0 P

31| 9BK 0801 663 BOLT, spring M8x16¢ 1
R~ —7

32 S57 0628 000 MARK 1
Y I P

33 M81 0815 001 BELT COVER 1
~Aar HRN= ==

34 122 0815 000 MARK, belt cover MV50 1
Kb HA— m— P

34 122 0817 000 MARK, belt cover MV70 1
FEE~—7

35 T12 0968 000 MARK, hand, coation 1
27

36 M26 0833 000 KNOB 1
T S PR

37 | 'M81 0830 000 BELT COVER 1
Sk H— TR w—7

38 M81 0831 000 MARK, belt cover 1
7 4=V AR

39 9FW 0600 023 WASHER, finish M6 3
2)HF 2R

40 9CD 0601 213 SCREW M6x12¢ 3
F—

41 W405B7X045 KEY 1
FH F

42 FA-24135 WASHER 1
FA b

43 BO80A08X016 BOLT M8x16¢ 1
VoY TlL—A

44 122 0411 000 FRAME, engine 1
A b

45 9BT 0807 003 BOLT M8x70¢ 3
SARYH R

46 9SW 0800 003 WASHER, spring M8 3
+ e b

47 ONT 0800 003 NUT M8 3

-26-
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& B
WHEEL GROUP

H.

REES a- &S i & £ ] ¥ = 5] B
NO. CODE NO. PARTS NAME 0'TY REMARKS
7R A HFA
H- 1 122 0229 001 BOSS, cross 2
AY—-7
2 M88 2123 001 SLEEVE 2
A v—n
3| 906S 4575 1614 | SEAL, oil QLF 4575.10,5,16.5 2
AF w7 Yws
4 | 9RR 7500 005 RING, snap R-75 2
F-—n X7V vr
5 9BB 6009 000 BEARING, ball #6009 2
AFoZ Vv o
6 | 9RS 4500 005 RING, snap S-45 2
AF == FE—
7 | 9SB 1000 000 BALL, steel $10 12
AF o7 Vw7 .
8 | 9RS 2400 005 RING, snap S5-24 2
Y= Fp a7
9 | 95C 7500 500 CAP, seal $75.5x5 2
&4 ¥
10 | €25 0030 0080 | TIRE ASS'Y 300-8L 1 | B
A4 Fa—7
11 C25 0030 0081 TIRE ASS'Y 300-8R 1 {Tj‘aé’
FA —.
12 M88 2131 000 WHEEL 210x8 2
Fu b
13 | 9BT 0801 403 BOLT M8x14¢ 8
F e b
14 | *9ONT 0800 003 NUT M8 8
SR H R
15 | 9SW 0800 003 WASHER, spring M8 8
Fru b
16 | 9BT 0801 803 BOLT M8x18¢ 8
SARWH F
17 | 9SW 0800 003 WASHER, spring M8 8

C25-0030-0082
C25-0030-0083

300-8 ZAYDH
300-8 Fa2—TDH
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. BLADE STONE LEEK GROUP

S 0 A 73
/22 6524 002
0% )
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LJ * ¥ IR
« BLADE STONE LEEK GROUP

.lé.OW\
RLES 1 — K& S i R & E21 ¥ B i) E
NO CODE NO. PARTS _NAME 0'TY REMARKS
FHE Ty
J- 1 122 0524 001 BLADE, stone leek 2
FZa w9 b HAF
2 M40 0502 000 BOLT, drum set 2
ry7 gt
3 ONL 1000 003 NUT, lock M10 2
F a2 R
4 122 0526 000 BLADE, R M2580R 3
FEYA L
5 122 0527 000 BLADE, L M2580L 3
FEI2 HHR
6 122 0528 000 BLADE, R spading M2580SR 1
FEIA EHHL
7 122 0529 000 BLADE, R spading M2580SL 1
YARUDYHE EHAL
8 | R14 0515 000 BOLT, setting blade 8
+ v b
9 9NT 1000 003 NUT M10 8
AEYH R
10| 9SW 1000 003 WASHER, spring M10 8
BHAmAE B
11 122 0523 001 BLADE, B 1
7THEAL b
12 9BH 0802 073 BOLT M8x20¢ 2
AERFH F
13 9SW 0800 003 WASHER, spring M8 2
# 5 b
14 | * 9NT 0800 003 NUT M8 2
V550 )
15 116 1518 000 BLADE, center 1
TTHEA b
16 9BH 0802 073 BOLT M8x20¢ 1
AARFH R
17 9SW 0800 003 WASHER, spring M8 1
+ o b
18 9NT 0800 003 NUT M8 1
»
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K.

FE& - TARBE

ACCESSORY PARTS & TOOL GROUP

RLES a - FESB a8 & & r 2O | -] E
NO. CODE NO. PARTS NAME 0'TY REMARKS
Ry 7 A ARF
A- 1 M40 4411 000 SPANER,box 13x17 1

FFa 42y b FLb

2 M40 0502 000 BOLT,drum set 1
" -79 ‘7‘9& F

3 9NL 1000 003 NUT, lock M10 1
TELE

4 FR 645551 BAG, tool 1
OFrs4-4-

S FR 43077 DRAIVER @ M8 1 —"/’—
rl‘:-yﬁz x’ijﬂ :/'

6 9TL 1001 202 SPANER,box 10x12 1 o
Ay IR ARG +

7 9TL 1902 102 SPANER,box 19x21 1 B
A3 ﬁ;

8 9TL 1001 200 SPANER 10x12 1 i
= v IRBHEE

9 MANUAL BOOK, engine 1
FERBHAE

10 MANUAL BOOK, chassis 1
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IR BB RS

= I B 7363 B E R &I M &2 -9 — I BlgInneKd f
M OB I B T018-0 KORGNBRBABPHFRIROT2 — 3 B018443)416060 o
BE B EZ TM-0 RORSHBRBYBIBRFROT 2 —3 0184043416000

HE &M EM TOH BEABLADBEIT B3 — 20 a0172(3608455

EFE £ A/ T LEFERMHPBHFTT B4 —6 101965 I
W& % T WEEXEBAFATEXINN0 —1 B02365(4)0681 ‘
ES &R TH BEEEETHRBF —EB1—1 B0245(53)088 '
¥R E R TUN FRERERBMEBETFH 2617 B0258023)1329

BE®H &% A T EBEBREETE ./ HHEENMNMB—5 B0262092)0822

BB S EHN TN XS EAEDERKXKEDIS3 BOZABING

K E%H T BAEBFHEHI — O R2 —10 3028602206324

X H 8 & A T ZHBKSTEAGHWI828 a0202(41D3/51

MENBER TU BENEEKRT DK ADLITI 204620456581

BRBWYERA T BmEe s K®itd —3 — 16 2056430609454

U 8¢ & % 5 T409-38 WHRPEEBBUNHERMRHI— 3 0552056172

DB S .S TH6 KEKRPESHT S EKRM7Z0 — 1 2056303300041

KB E & B TH6 ABRRBEERHRBHL3I—1— 1 1072660162

VARSOE#ESR T/790 ZEENUDSEF@A 1T B23—18 B089(/3)23%

M8 g R T8 ERERBTESRAT FABFAP68—1  m092(5016160

6106-0030-9370-1¢C






